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CUSTOMER NAME: SKUDO MANUFACTURING PTY LTD.
ADDRESS: 47 VERONICA DRIVE TALLAI QLD AUSTRALIA
Sample Name :  SKUDO HT BOARD

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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SGS Ref. No. . SDHL1809021618FB

Date of Receipt . Sep 19, 2018

Testing Start Date . Sep 19, 2018

Testing End Date . Sep 28,2018

Test resuli(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Eleain Fan
Authorized signatory
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Test(s) Requested Result(s)

16 CFR 1630-Standard for the surface flammability of carpets and rugs (FF 1-70) @ PASS
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TESTS AND RESULTS

Test Conducted:
16 CFR 1630-Standard for the surface flammability of carpets and rugs (FF 1-70).

Conditioning:
1. Laundering condition: No, as per client’s requirement.

2. Oven conditioning: T: 105°C Duration: 2 hours, then cool for 1hour in desiccator.

Requirement:

1. A specimen passes the test if the charred portion does not extend to within 2.54 cm. (1.0 in.) of the edge of
the hole in the flattening frame at any point;

2. At least seven of the eight specimens shall meet the test criterion in order to conform with this Standard.

Test Details:
. The charred portion extend to within 2.54 cm. (1.0 in.) of the .

Specimen No. edge of the holpe in the flattening frame at any péint.(Ye)s or No) Rating

1 No Pass

2 No Pass

3 No Pass

4 No Pass

5 No Pass

6 No Pass

7 No Pass

8 No Pass
Conclusion:

As per test method of the 16CFR 1630 contained, the submitted specimens comply with the requirement.
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SAMPLE INFORMATION AND PICTURES
Sample No. Description
S1 SKUDO HT BOARD

Sample as Received
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Appendix Information:

The above test was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch
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